
 1 

 
 
 
 
 

 
 

 

Deliverable 5.2 
Design parameters for CE processes (focus on phosphorus, water and energy recovery)  

Date: 11/05/2022 

  

Ref. Ares(2022)3663338 - 13/05/2022



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 2 

 

 

Revision no Date Description  Author(s) 

0 21/01/2022 
First draft with Introduction and part 
related to CS5 (reactors) 

Carlos Ramos, Caroline Sielfeld 

1 02/02/2022 
Parts related to CS4 and BioPhree & 
ViviCryst technologies were added. 
Other minor changes 

Maria Kyriazi, Maria Avramidi, 
Wokke Wijdeveld, Carlos Ramos, 
Caroline Sielfeld 

2 28/02/2022 
Corrections and changes after internal 
[...]
3.2.4. ViviCryst technology ............................................................................................................................ 58 

Concluding remarks ................................................................................................................. 60 



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 5 

References ............................................................................................................................... 61 
 



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 6 

List of Tables 

Table 1. Typical composition of MBR effluent of Larnaca WWTP ........................................................ 13 
Table 2. The concentrations of major ions in the brine used for the bench-scale ............................... 14 
Table 3. Main features of the NF270-4040 membrane ........................................................................ 15 
Table 4. The 5 groups of experiments that were held with the NF unit ............................................... 16 
Table 5. WAVE results from NF 270-4040: operational conditions ...................................................... 17 
Table 6. WAVE results from NF 270-4040: effluents characteristics .................................................... 18 
Table 7. WAVE results from NF 270-4040: ions concentrations ........................................................... 18 
Table 8. WAVE results from NF 90-4040: operational conditions ........................................................ 19 
Table 9. WAVE results from NF 90-4040: effluents characteristics ...................................................... 20 
Table 10. WAVE results from NF 90-4040: ions concentrations ........................................................... 20 
Table 11. Main features of the NF90-4040 membrane ........................................................................ 21 
Table 12. Main features of the XLE-2540 membrane ........................................................................... 21 
Table 13. WAVE results from LC HR 4040: operational conditions ...................................................... 23 
Table 14. WAVE results from LC HR 4040: effluents characteristics .................................................... 24 
Table 15. WAVE results from LC HR 4040: ions concentrations ........................................................... 24 
Table 16. Crystallization results of test with new setup ....................................................................... 38 
Table 17. Physicochemical composition of wastewater from La Llagosta WWTP to be treated by the 
granular AnMBR .................................................................................................................................... 39 
Table 18. Design parameters of the EGSB reactor ................................................................................ 43 
Table 19. Backwash parameters for the hollow fiber membranes (suggested by the provider) ......... 46 
Table 20. Chemically Enhanced Backwash (CEB) parameters for the hollow fiber membranes 
(suggested by the provider) .................................................................................................................. 46 
Table 21. Physicochemical composition of the effluent produced by the granular AnMBR to be treated 
by the partial nitritation reactor ........................................................................................................... 47 
Table 22. Design parameters of the bubble column reactor ................................................................ 50 
Table 23. Physicochemical composition of the effluent produced by partial nitritration reactor to be 
treated by the anammox reactor .......................................................................................................... 53 
Table 24. Design parameters of the UASB reactor ............................................................................... 55 
  



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 7 

List of Figures 

Figure 1. Process diagram for CS4......................................................................................................... 11 
Figure 2. Process diagram for CS5......................................................................................................... 11 
Figure 3. P&ID of the NF unit ................................................................................................................ 15 
Figure 4. NF rejections of major ions .................................................................................................... 16 
Figure 5. Comparison of rejection factors from WAVE and from the Experiments ............................. 17 
Figure 6. P&ID of the RO unit ................................................................................................................ 22 
Figure 7. RO rejection of major ions ..................................................................................................... 22 
Figure 8. LC-HR 4040 ion rejection in comparison to actual experiments ........................................... 23 
Figure 9. P&ID of the NF and RO pilot units                                                                ................................. 28 
Figure 10. Process Flow Diagram of the BioPhree pilot installation ..................................................... 29 
Figure 11. The NF, RO, MED, and Crystallizer installation in Larnaca ................................................... 31 
Figure 12. MED and Crystallizer Units ................................................................................................... 32 
Figure 13. The NF and RO units ............................................................................................................. 32 
Figure 14. BioPhree unit in Larnaca ...................................................................................................... 33 
 Figure 15. Diagram of the previous bench-scale crystallizer ............................................................... 37 
Figure 16. Adjusted setup of the bench-scale crystallizer .................................................................... 37 
Figure 17. Blue vivianite on sand after experiment with bench-scale setup ........................................ 39 
Figure 18. Scheme of the granular AnMBR at pilot scale. .................................................................... 40 
Figure 19. Technical drawing of the EGSB reactor ................................................................................ 44 
Figure 20. Scheme of the partial nitritation system at pilot scale. ....................................................... 48 
Figure 21. Technical drawing of the bubble column reactor. ............................................................... 52 
Figure 22. Scheme of the anammox system at pilot scale. .................................................................. 54 
Figure 23. Technical drawing of the UASB reactor ............................................................................... 57 
Figure 24. PI&D of the pilot plant to be constructed to implement the granular AnMBR, partial 
nitritation and anammox processes. .................................................................................................... 58 
Figure 25. Scheme of the ViviCryst pilot installation ............................................................................ 58 
 

  



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 8 

Glossary 

AnMBR     Anaerobic membrane bioreactor 

AOB           Ammonia-oxidizing bacteria 

AOR           Ammonium oxidation rate 

BNR           Biological nitrogen removal 

BOD5         Biological oxygen demand after 5 days 

CE     Circular economy 

COD           Chemical oxygen demand 

CIP              Cleaning in place 

DO              Dissolved oxygen  

EC               Electrical conductivity 

EGSB          Expanded granular sludge bed 

EBCT          Empty bed contact time 

FA               Free ammonia 

GFRP     Glass fibre reinforced polymer 

LMH           L m-2 h-1 

LTE             Low temperature evaporator 

MBR           Membrane bioreactor 

MED           Multi-effect distillation 

MW            Molecular weight 

NF               Nanofiltration 

NOB           Nitrite-oxidizing bacteria 

NRE            Nitrogen removal efficiency 

NLR            Nitrogen loading rate 

NRR            Nitrogen removal rate 

OLR            Organic loading rate 



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 9 

oP               Orthophosphate 

P                 Phosphorus 

ppb            Parts per billion  

RO             Reverse osmosis 

SBR           Sequential batch reactor 

SVI30          Sludge volume index at 30 minutes 

SVI5           Sludge volume index at 5 minutes 

TMP          Transmembrane pressure 

TOC           Total organic carbon 

TSS            Total suspended solids 

UF             Ultrafiltration 

UASB        Up-flow anaerobic sludge blanket 

Vs              Superficial velocity 

VSS           Volatile suspended solids 

WW          Wastewater 

WWTP      Wastewater treatment plant 

 

 

 

 

 

 

 

 

 

 



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 10 

1. Introduction & Objectives 

The aim of work package 5 (WP5) is to demonstrate the feasibility to recover phosphorus, water, and 

energy from urban wastewaters. To achieve this goal, different innovative technologies will be 

implemented in two demonstration sites: case study (CS) 4 and 5. CS4 will be implemented in Larnaca 

WWTP (located in Cyprus) and CS5 in La Lagosta WWTP (Located in Barcelona, Spain). The treatment 

trains to be implemented in CS4 and CS5 are presented in Figure 1 and 2.  

For the implementation of the prototypes, several bench-scale tests have been performed. The work 

and results related to these bench-scale tests were presented in the report D5.1 “Report on bench-

scale tests for CS4 &CS5”. The results of these bench-scale tests served as a basis for the design and 

sizing of the prototypes that will be operated in both sites to demonstrate the proposed CE treatment 

schemes in each case study.  

The objective of this report is to provide the main information about the design and sizing of the pilot 

units for the circular economy (CE) processes that will be operated in CS4 and CS5. Therefore, it 

contains the design methodology and final design parameters used for the construction of both pilot 

units (activities related to Task 5.1.2 Design & construction of demo plant CS4, and Task 5.1.3 Design 

and construction of demonstration plant for CS5). 

The first part of the report presents a summary of the relevant results obtained at bench-scale in each 

case study, which were used for the design and sizing of the pilot units. The second part presents the 

design procedure and the resulting design parameters of each process unit that was constructed in 

each case study.  



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 11 

 

Figure 1. Process diagram for CS4 

 

Figure 2. Process diagram for CS5 

Urban 
wastewater

Granular 
AnMBR

Granular 
Partial 

Nitritation 
reactor

Granular 
Anammox 

reactor

Stabilized sludge as fertilizer

Biogas
Energy production

Agricultural 
application

Air N2

Treated wastewater for N and P requirements

STAGE 1: 
ORGANIC MATTER 

REMOVAL

STAGE 2: 
NITROGEN REMOVAL

Reverse 
osmosis

ViviCryst Biophree

Treated wastewater

STAGE 3: 
PHOSPHORUS RECOVERY

Recovered phosphate

Industrial 
application

High-quality 
water

STAGE 4: 
WATER 
POLISHING

400 L/h

10 m3/d



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 12 

2. Design parameters for CE processes: CS4 

2.1. Relevant results from bench scale tests for the design of 

the pilot units for CE processes 

The CS4 aims to demonstrate the feasibility of implementing technologies to treat the produced 

effluent from the wastewater treatment plant (WWTP) of Larnaca (Cyprus). Currently, the salinity of 

the produced effluent is 1.5 g L-1. This stream with this salinity level cannot be used for irrigation of 

sensitive cultivations, while long-term use of this water for irrigation can lead to salt accumulation in 

soil.  

Furthermore, water produced by Larnaca WWTP has a phosphorus (P) content of 0.5 mg L-1, which 

can stimulate algae development in the lagoons where the effluent stays before passing through the 

chlorination unit to the irrigation water supply system. Algae can cause problems to the water 

irrigation pipes or other watering system components.  

As a solution to those issues arising by using the effluent from the WWTP, a pilot system will be 

installed and operated in Larnaca WWTP. The first stage of the process is phosphate recovery with the 

BioPhree technology. The P concentration in the effluent will be decreased by BioPhree from 0.5 mg 

L-1 to 10-40 ppb. At these low levels biological growth is limited. This step will also protect the 

membranes of the next systems from biofouling. After the BioPhree, a Nanofiltration (NF) unit is 

applied to remove calcium and magnesium ions, from the effluent. Concentrate from the NF passes 

through a low-temperature evaporator (LTE), removing divalent ions to provide low salinity water. 

The NF permeate passes through a reverse osmosis (RO) system, which produces a high-quality 

permeate with <100 μS cm-1 conductivity. The RO concentrate will pass through a multi-effect 

distillation (MED) evaporator: The MED evaporator will concentrate the brine from RO, also producing 

distillate water (condensate). Finally, the brine concentrate from the evaporator will pass through the 

crystallizer. In the crystallizer, the brine will be further concentrated. The products of the crystallizer 

will be distillate water (condensate), and a saturated solution which can be used in the WWTP 

chlorination unit 



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 13 

During the project’s first months, bench-scale tests were conducted by NTUA, previous to the 

construction of this pilot system to obtain design and operational parameters for the Nanofiltration 

Unit and the Reverse Osmosis Unit.  

2.1.1. Membrane Bioreactor Effluent from WWTP of Larnaca. 

At the first two months of the project, samples from the effluent of MBR were taken and analyzed by 

Larnaca, NTUA, and external laboratories. In the following table (Table 1) a typical composition of the 

MBR Effluent is presented. Αs it is shown, the total phosphorus is 1.52 mg L-1 aiming to be removed 

by the Biophree technology constructed by Wetsus since it could potentially lead to algae 

development in the lagoons. The high amount of TSS could be a problem for the NF unit since could 

potentially block the membranes. The WWTP is aware of this high value and is addresing this issue.  

                                   Table 1. Typical composition of MBR effluent of Larnaca WWTP 

Element Symbol Value Unit 

Sodium Na 490 mg L-1 

Potassium K 43 mg L-1 

Magnesium Mg 61 mg L-1 

Calcium Ca 149 mg L-1 

Zinc Zn 42 µg L-1 

Copper Cu 14 µg L-1 

Lead Pb <75 µg L-1 

Cadmium Cd <0.5 µg L-1 

Mercury Hg <0.4 µg L-1 

Chromium Cr 6.6 µg L-1 

Nickel Ni 8.1 µg L-1 

Boron B 0.67 mg L-1 

Chloride Cl 890 mg L-1 

Tot. Phosphorous P 1.52 mg L-1 

Tot. Nitrogen N 10.4 mg L-1 

Elec. conductivity EC 4.2 mS cm-1 

pH pH 7.9  

BOD5 BOD5 <1 mg L-1 

COD COD 20 mg L-1 



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 14 

Tot. Susp. Solids TSS 7 mg L-1 

 

As can be concluded from Table 1, the conductivity of treated wastewater is mainly due to Na+ and Cl- 

ions (effluent contains about 1.5 g L-1 sodium chloride). 

2.1.2. Bench-scale tests with the NF and RO units. 

Bench-scale tests were conducted by the NTUA team using NF and RO units (single module) with a 

capacity of about 0.5 m3 h-1 and synthetic solutions.  

The synthetic solution was prepared in the laboratory of NTUA to simulate the real effluent of MBR 

with the major ions of this effluent (Table 2). 

Table 2. The concentrations of major ions in the brine used for the bench-scale 

Element Symbol Value Unit 

Sodium Na 559 mg L-1 

Potassium K 2.5 mg L-1 

Magnesium Mg 36 mg L-1 

Calcium Ca 228 mg L-1 

Chloride Cl 875 mg L-1 

Sulfates SO4 47 mg L-1 

 

The objectives of the bench-scale tests conducted in the Lab of Environmental Science and Technology 

Unit of NTUA were to find: 

● the highest recovery of NF and RO membranes 

● the efficiency of NF for separating monovalent ions from multivalent 

● the quality of permeate and the characteristics of concentrate streams of these membranes 

 

2.1.2.1. Nanofiltration Unit – Bench-scale tests 

The NF unit aims to separate the divalent ions (Ca+2, Mg+2, SO4-2) from the monovalent ions (Na+, Cl+, 

K-) of the inlet stream, to produce a high-purity NaCl solution for the RO unit. In this way, the 

membranes of the RO unit are also protected from scaling.  

The membrane used in the NF unit was a FILMTEC NF270-4040 membrane which is a Polypiperazine 

Thin-Film Composite membrane, suitable for TOC and medium hardness removal. The FILMTEC 



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 15 

NF270-4040 (4’’ module) has an active area of 7.6 m2 and can achieve 97% salt rejection in medium 

hardness influent. In the following table (Table 3) the main operating limits of the membrane are 

presented. 

                                            Table 3. Main features of the NF270-4040 membrane 

Feature Value 

Maximum Operating Temperature 45oC 

Maximum Operating Pressure 41 bar 

Maximum Feed Flow Rate 3.6 m3 h-1 

Maximum Pressure Drop 0.9 bar 

 

As it is shown inFigure 3, the NF system consists of a feed tank, a cartridge filter, a high-pressure pump, 

and an NF270-4040 membrane. The feed pump circulates the synthetic solution from the inflow tank 

to the cartridge filter (pre-treatment stage). That filter has a standard 5-micron pore size and protects 

the main membrane. Then, a high-pressure pump leads the brine into the NF270-4040 where the 

separation of the ions is performed. To this pilot system, the operator can adjust the retentate and 

permeate flow and at the same time recirculate the retentate into the membrane. The recirculation 

of the retentate is the most used technique to protect membranes from operational problems such 

as scaling. 

 

 

Figure 3. P&ID of the NF unit 

The objectives of the bench-scale tests were to find out: 

● The highest possible divalent ions rejection. 

● The lowest monovalent ions rejection. 

● The highest permeate recovery. 



 

Deliverable 5.2 – Design parameters for CE processes (focus on phosphorus, water, and energy recovery) 16 

The NF unit was operated in a batch mode and the synthetic solution prepared in the laboratory of 

NTUA was used as an influent. Three groups of experiments (Table 4) with different recoveries and 

recirculations were performed. Furthermore, the addition of hydrochloric acid solution for pH 

correction from 7.3 to 6.0 was tried. The decrease of inflow pH was suggested to minimize scaling on 

the membranes as well as the need for antiscalants use. 

Table 4. The 5 groups of experiments that were held with the NF unit 

 
Membrane 

Recovery 
Recirculation pH 

1st group of experiments 75% 67%-75%-80%-83% 7.3 

2nd group of experiments 60% 56%-65%-71%-76% 7.3 